= WGl Fll Size (Yomo)cth

< 11 = Port

< DG To POFpes M full beed D (%00 + 220 Iches]

oG R ST g - GG - 6 [ 1EBe -+ olGoughe

merts\4264-CON (Gims Soulh VTP Phg3)\Drawins |

C:\Users\Kaurrouphe ol Group, nc\KG o ~ Docus

2025/12/06 11:35a — C:\Users\KalluriGroupInc\Kalluri Group, Inc\KGI India - Documents\4264-COH (Sims South WWTP Pkg3)\Drawings\ — G-G-1 COVER SHEET.dwg — G-G-1

PLOTTED: 12/6/2025 11:35 AM

PLOT STYLE: KGI Full Size (Mono).ctb

FILE PATH: C:\Users\KalluriGrouplnc\Kalluri Group, Inc\KGI India — Documents\4264—COH (Sims South WWTP Pkg3)\Drawings\G-G-1 COVER SHEET.dwg

CITY OF HOUSTON
HOUSTON PUBLIC WORKS

SIMS BAYOU SOUTH WWTP
3005 OLD GALVESTON ROAD
HOUSTON, TX 77017

KEY MAP: 535L
[...]
. S S . N § 3 N . . iy TOP OF BANK & CONC. CONCRETE
‘ ‘ o o f ‘ 1 o ; ;
§ 95 S8 g s ] CONCRETE sl | & CONCRETE § 8 § $ ELRNG. ELREA\L%%EN
=g o = > = J ‘ i ~ i = E = N
N 5 b N 5 & CONCRETE WALL 5 o UARDRAL b 5 R —_— N L FE oF ESMT. EASEMENT
V‘\? o &’ &’ N N N % QQ & N % mGRATE QWLW &0 N %&J &gs & I “ /iO & F.C. FILM CODE
' STEEL o ) & GRASS CONCRETE 0 © @ N J & N & FF FINISH FLOOR
¢ * + + oy * FL FLOW LINE
~ : E = =N g FND. FOUND
Sp— R i Isrer || —m 2 £ & H.C.C.F. HARRIS COUNTY CLERK FILE
|| GRATE 1} 8 200 SolVeRAES| § RE | @ © 2 H.C.D.R. HARRIS COUNTY DEED RECORDS
S 5[t Y Y5 zed | £ K L H.C.M.R. HARRIS COUNTY MAP RECORDS
: T g pSTEEL | wis | ©B3 CONCRETE GRASS . H.C.T. HARRIS COUNTY TEXAS
§ § o E{% GRATE |J 25& ‘lr_ggg - GRASS LR. IRON ROD
g = Zu @J'g o2 Xdo : N I.R.C. IRON ROD CAPPED
g" f SCUM ELOTATION BASIN é% CONCRETE&?@ Q= <2z o &”g 53 @ 5} § I.P. IRON PIPE
5 g £8 FE el N ¥ : B B } O.P.RR.P. OFFICIAL PUBLIC RECORDS OF
» e SEAL PROFERY
=N ST 2 o ) N = > . 0.b.
; BE &:h i = = i:::f% 8 g ° § N E.Go.c Eggﬂg OF COMMENCING
4 S S Al |2 % |CONC. WALKWAYa Lt S :
z Yo [e A CRATER §g§§ o & RCP REINFORCED CONCRETE PIPE
2 @z 2.8 2383 RM REFERENCE MARK
L : 35 wE5e 2uil ~ \ R.O.W. RIGHT—OF —WAY
£= ST “ORS L Edo b R A R R o SAN. SWR. SANITARY SEWER
3 SO N 5 : 2ERES ) 8 K ¥ ¥ N ¥ S.CM. SITE CONTROL MONUMENT
3 HEME ‘V|STEEL 2 2 N NS * + | STM. STORM
8 V|SEL _ CONCRETE WALL - | ORATE GUARDRAIL _ ¥§ Qv x s STM. SWR STORM SEWER
STeps WiH 5 A P Ny . GUARDRAIL T NE T Wey oo o 5 \ '
T CUARDRAL  CONCRETE WAKWAY steps T | 8% b (s} b b R v () Sy & ald R RadAREE I 3 0 Jz T.O.W. TOP OF WALL
; N NG S R A 16)" ¥ v v N V& SIS A el & N[ 8. 508 ] VOL. VOLUME
; AN , Q N : < — Q@ SN L
Sodindy W27 Pal™ o @8 : o | few || 2y 2 o ChaN Lk e
i3 5 . B/ g . S 3 FlEoe ElEGMHA BANK
: Y5 5 b 3t Vv
- 5w f. \ L9 o o B vl 28 ; .
=230 & % §  oRass 8 1 ! N g 8 steps win o3| S N N | N
3 > 22 25|, N + ¥ @ ¥ + % GUARDRAIL gé’\? e 5 1 ‘ +
Y xXoo = N p < ©
" MH i 7 e EE"D“ 5 o S N .\F“"“_" ] ° N N STORM MH |
RIM=27.69" i s T = i N N 5 5 & 8 RIM=28.39’ |
TOM OF FL=11.1 '(;’“—*"‘ I o - @< 2 1-STORY RN b NS a CONCRETE BOTTOM OF FL=17.54'
A ] : ED SHED R » o =1/.
(FULIS-T(?;MWSTER / m\“ s j SHED 5 YE'b'ﬁVVCOE:fggEEE : % | STEEL BUILDING | ¥ |8 % f:“ &iﬁi (FULL OF WATER) MH APPROVED: DATE:
S R [ S . o ¥ S RIM=28.27"
RIM=29.92’ j RN . ‘ N NN R t VI S QS = ,
OF Flo15.82 S 8y Szl B A 3 ;%D 3 e ¢ O~69) M §8 : BOTTOM OF FL—17.87 DESIGNED BY: RK, SJ DRAWN BY: DM
LL OF WATER) . A §~ R 15 < | S &? < 3 . \ ‘ 2] 5 . N STORM MM GRASS & . 8 b \ &(FULL OF WATER)
3 g RS g £z° ’ &) . y o § = ¢ ’ ¥ S 2 i RIM=28 gg Y| du-zser 2 § ¥ v v i o
CONCRETE & u < =g S (16) CONCRETE B TooRass ¥ N ’ N v v BOTTOM OF FL=10.46" ’ (BF%TLI-I? %FO’;I;‘II:): 277y RN + " B { * S
SLAB ; @7<::> ; S 0g 2 & & S (FULL OF WATER) . & iR ' ¥
5 A < MH ) S ) Lt : GRASS
N © i sTI %8 RIM=29.86" ¥ o 2 2 o JE@ |y TS ’ o b b ‘aé’!\/lt@
AR W 215 y BOTTOM OF FL=13.86' I PRSHIN 4oL Nen S o 1o SN § 1gn ¥ % @ -
@E (5 @ oo s (UL oF waen) OIS NI 40" rop s ¢ [ Tt~ @ i L R — e ENGINEERING % CONSTRUCTION
T f £ - f I — N %W T — a N
i = = = = ~ = = R S ; o S @ ) 3 NN\ CONC. BB INLET —5] §x Ally G | Soluti LLC
D0 STORM MH—/@ @ S NS S& RS ) N R ) QA 9 G N NN WR . e N y General Solutions,
O =26.88" ©P €Y o S N N N On N o SAN MH NN Oy STORM MH OR g9 N TOP=26.97" « 2 QY ; ; ;
24"RCP(SIFL=22.30" 3 BB IL\ILEI' Dy & A ) BOTTOM OF FL=13.34’ R 50 & ¥ 40"RCP(SE)FL=15.05' ;B NLET 24"RCP(NE)FL=22.87" ° . & ;%y& 5300 Hollister Rd. Ste. 111
, 18"RCP(SW)FL=14.64’ . éi’;g%%,‘c’s R N o K CONCRETE N —+ . (FULL OF WATER) | N N CONCRETE § f 18°RCP(SE)FL=22.01" | % . TOP=26.42" 24 RCP(SW)+FL=23‘01’ g)f‘g ’?CB)PZIZL(ETSS’ . Houston, Texas 77040
I\ 40"RCP(NW)FL=13.83' b 24"RCP(N)FL=22.44’ &‘h\ § & N lg,,sgg((ﬁxggtffggg, o S G=25.65" o RN A 6=26.19' CONCRET PhOn_EI (28]_.) 888-7682
. S = |9 SAN MH WA % Ny 5. N Ve NS ) V. 5 X y o 4 =g P § 18'RCP(NW)FL=20.85" ¢ o oo D3 24"RCP(NE)FL=23.19’ TX Engineer Firm No. 13574
N v . , ¥ Sy Y, Sy By Sy N ", Vi Sy S, 9% NS oY SN v . REUS AN TBPELS Firm No. 10194392
NG RIM=26.56 9y &Y NS NS AR NN SN N NN NN N NN AN gy § ~ o SAN MH b ST/ S .
85 : s BOTIOM OF FL=13.82" d'¢  §§ &§ 5§ 8y 83 83 SR §8 88 83 S8 85 §§ 8§ S5 g AP S IS A Certified: DBE/SBE/MBE/HUB/8(A)
‘ 5, & (FULL OF WATER) — ‘ : : : = : ‘ — 0 : : : Q%”; . BOTIOM OF FL=15.44' S 5§ &
S © N o : Q 2 S 3 CONC. «
| -~ conc. §o © o N‘T@/ ﬁ\\ (FULL OF WATER) b N -
3 RIS & S ¥
. N / 25 RGP SAN —¢ | 3 24" RCPSAN & { - 24" R SAN — B ‘ }I - THIS DOCUMENT IS RELEASED
[ S 8 g
o . N . + . . i £ oS y . . + S SAN MH N : 5 Lo i FOR THE PURPOSE OF
F : 5 S D s 27 N A A O S Huri G REVIEW UNDER THE
N K K AP e o FL=8.36" 24"RCP(NW)FL=5.36' crass | 2YRCP(NW)RL=9.50° Kalluri roup, Inc. AUTHORITY OF
d 12"METAL(W)FL=17.71" TBPE Redistration No. F—665 RAMESH KALLURI
24"RCP(NW)FL=8.31" cone. ——& eglistration Ro. LICENSE NO. 68078
o T Loano Kaig Troem, Site 172 NOVEMBER 2025
18" 6=25.56 G=25.64' K CONC. Phone: (713)-365-9288 IT IS NOT TO BE USED FOR
FRCP(SEIL=2191" Tl 18ROP(NWFL=2187 & o5 hier PROJECT 4264 CONSTRUCTION, BIDDING OR
. | ropsmig conc 5 ® BB INLET T0P=26.30" PERMIT PURPOSES.
G ‘ ¢ R 6=25.51" SURVEYED BY:
S 18"RCP(NE)FL=21.09" 18°RCP(NW)FL=22.21" FB NO.
2 18"RCP(SE)FL=21.89"
o | « CITY OF HOUSTON
RIM=25.96" QN N S : "
18"RCP(NE)FL=14.82’ © a? © ]
18"RCP(SE)FL=21.69" § | 8 HOUSTON PUBLIC WORKS
18"RCP(SW)FL=20.99’ a
18"RCP(NW)FL=21.84"
o SYMBOL LEGEND SIMS BAYOU SOUTH WWTP
[ IMPROVEMENTS PACKAGE 3
KEY NOTES ® | BOLLARD TOPOGRAPHIC SURVEY
@>| CLEAN OUT (5 OF 5)
(1) 2" AR VENT 2" VENT (27) ELECTRICAL METAL CABINET — TWO DOOR WOODEN PERGOLA B | coLumn
(2) 4" AR VENT (15 1”7 VERTICAL PIPE FILTER VALVE ELECTRIC BOX
) ) ELECTRIC CONDUIT
6” AIR VENT 2" VERTICAL PIPE FLOW CONTROL VANTON PUMP
@ ELECTRIC JUNCTION BOX
(4) 2” HORIZONTAL PIPE (17) 3" VERTICAL PIPE MOTOR MIXER VENT VALVE ELECTRIC METER
(s) 1" PIPE 4” VERTICAL PIPE (31) LADDER 1.5' WIDE WATER LEVEL READER @| crTe PosT VERIFY SCALE WBS NUMBER FOR CITY OF HOUSTON USE ONLY
GRATE INLET
(6) 2" PIPE 6” VERTICAL PIPE (32 LADDER 2.5’ WIDE WATER PUMP E 0 !
LIGHT POLE —
(7) 3" PIPE 1.0’X1.5" BASE (33 LOADING CRANE YELLOW TEST STATION R=000265-0154~4
s @ | MANHOLE BAR IS ONE INCH ON
4” PIPE (21) 1.0'X0.5'X0.7" KEY PAD PRESSURE METER (O] MISCELLANEOUS ORIGINAL DRAWING. DRAWING SCALE
) o | TEMPORARY BENCHMARK IF NOT ONE INCH ON
(9) 6" PIPE (22) 2.5'X2.5'X4.5" MOTOR @ PUMP e THIS SHEET, ADJUST
THE SCALE.
24" RCP OUTFALL (23) 4.0'X4.0'X5.0’ ELECTRICAL TRANSFORMER BOX SHOWER WATER METER
) , DWG NO CITY OF HOUSTON PM
(i1y 8" ROUND GRATE INLET TOP ELEV.=29.78' (NO MEASURE DOWN) ADMIRAL VALVE (37) SODIUM BISULFITE STORAGE TANK "0, | WATER FAUCET
WATER VALVE
(1z) 8" ROUND GRATE INLET TOP ELEV.=30.13" (NO MEASURE DOWN) {25y DOWN SPOUT STEEL CANOPY k2l G-G-16 TAHA LOTIA
(i3 10" ROUND METAL LID "GROUND" ELECTRICAL ENCLOSURE BOX WITH METAL COVER TANK ON CONCRETE SHEET NO. 17 OF 271




LIFT STATION ON-SITE WET WEATHER BAR SCREENS CLARIFIERS
EACULITY LIFT STATION MECHANICAL MANUAL NUMBER: 6 NUMBER: 4 NUMBER: 9 . NUMBER: 2 )  NUMBER: 3~ NUMBER: 1~ NUMBER: 1
NUMBER:- 3 NUMBER: 1 TYPE: GRAVITY SIZE: 225'—0" x 127'—6" x 15—%.6 SWD SIZE: 138'-0" x 14'-9.84" SWD SIZE: 208'-0" x 20'—0" x 7'- SIZE: 2%-0 x 39'-0" x 7'=11.28" SWD % CHANNEL WIDTH: 20'-0Q CHANNEL WIDTH: 10°—0'
\ UNIT QTY:1 L e LN SIZE/UNIT: 12°-0" DIA, 11 TRAYS, 1,243 SQ. FT VOLUMEzBASN: 438,919 CU. FT. (3.28 MG) SURFACE AREA/CLARIFIER: 14,950 SQ. FT. VOLUME /BASIN: 32,240 CU. FT. (0.24 MG) VOLUME/BASIN: 69,673 CU. FT. (0.521 MG; THROAT WIDTH: 12'—-0 THROAT WIDTH: 5'—0"
UNIT QTY:2 CHANNEL WIDTH: 8'—0" CHANNEL WIDTH: 8'-0 TOTAL VOLUME: 1,755,676 CU. FT. (13.12 MG) TOTAL SURFACE AREA: 89,700 SQ. FT. TOTAL VOLUME: 64,480 CU. FT. (0.48 MG) TOTAL VOLUME: 209,019 CU. FT. (1.56 MG
ACTIVE VOL: 75,000 GAL CAP:15 MGD PER PUMP SPACING: 1/2 SPACING 1 & SWD VARIES FROM 7.94’ AT NO FLOW TO
CAP:17.5 MGD PER PUMP FIRM CAP:15 MGD 11.83' AT 190 MGD
FIRM CAP/LS:87.5 MGD TOTAL CAP: 30 MGD
TOTAL CAP/LS: 105 MGD
RAW
STATIC
SCUM
- WWLS SCREEN
42" ON-SITE sc
SEWER i [\
! % %II VIBRATING
ON—SITE WET WEATHER GRIT
LIFT STATION SCREENS
RAW - A
- ROLL—OFF
RAW CONTAINER
(OFF—SITE DISPOSAL)
1 r —
g
PLANT DRAINBACK
CONVEYOR SYSTEM
v PLANT DRAINBACK 7
w SYSTEM 411% &}:ﬂ-
(&)
0 (,, SCUM SUBMERSIBLE PARSHALL
(&)
LS—1 ROLL—OFF e CHOPPER PUMP STATIONS B WET WEATHER FLUME
& LS-2 CONTAINER 5
" e DISINFECTION
102" INFLUENT (OFF—SITE — L'l “conTACT
SEWER LROM DISPOSAL) L AERATION BASINS =
STRUCTURE . BASINS MLSS CEF WET WEATHER - I 1 EFFLUENT
i L LS oyl Loyl oy A 7 RAW - g 7 (4 TOTAL) cLariiERs  [reuer cer § § PASS | PASS ||EQS§
— (1]
INFLUENT MANUAL/ PASS | | PASS | | PASS | | PASS / Z E PARSHALL
SUBMERSIBLE LIFT STATION FACILITY CHANNEL MECHANICAL NO 1 | | NO 2 | | NO 3 | NO 4 |y DRY WEATHER FLUME
BAR SCREENS 2
(> DISINFECTION
HEADCELL GRIT Z(3 CONTACT — =
BASINS DRY WEATHER PEF
CHAMBERS L SLUDGE DRAW el "
0 ~CONTROL LOOP 7
<
o &
@ [OVERFLOW TO
PLANT DRAIN
RAS 1 WAS %
- i WAS FLow | Y&
oA RAS FLOW CONTROL S
CONTROL LOOP
TN L@ = = Loop [RAS/WAS = SIMS NORTH
o SLUDGE PLANT,
BLOWERS 3 POMPS TAS PUMPING
BLOWERS RAS/WAS
SHE Z|  PUMPING STATION STATION
METERING 5
HYPROCHLORITE PUMPS SHC 2
UNLOADING G
STATION B
SODIUM
HYPOCHLORITE
STORAGE TANKS
SBS
SODIUM BISULFITE ES&%}NG SBS
UNLOADING G
STATION H

SODIUM
BISULFITE

STORAGE TANKS

LEGEND:

CEF
FE
FIC
LS
MLSS
PA
PD
PEF
RAS
RAW
SBS
SC
SHC
TAS
WAS
WWLS

CLARIFIED EFFLUENT
FLOW ELEMENT

FLOW INDICATE CONTROL
LIFT STATION

MIXED LIQUOR SUSPENDED SOLIDS

PROCESS AIR

PLANT DRAIN

PLANT EFFLUENT

RETURN ACTIVATED SLUDGE
RAW WASTEWATER

SODIUM BISULFITE

SCUM

SODIUM HYPOCHLORITE

THICKENED ACTIVATED SLUDGE

WASTE ACTIVATED SLUDGE
WET WEATHER LIFT STATION

APP.

REVISION

NO.| DATE

APPROVED:

DATE:

DESIGNED BY: RK, SJ

DRAWN BY: DM

KGI «

TBPE Registration No. F—665

16300 Katy Freeway, Suite 172
Houston, Texas 77094
Phone: (713)-365-9288

PROJECT 4264

SURVEYED BY:
FB NO.

THIS DOCUMENT IS RELEASED
FOR THE PURPOSE OF
REVIEW UNDER THE
AUTHORITY OF
RAMESH KALLURI
LICENSE NO. 68078
NOVEMBER 2025
IT IS NOT TO BE USED FOR
CONSTRUCTION, BIDDING OR
PERMIT PURPOSES.

CITY OF

HOUSTON

HOUSTON PUBLIC WORKS

SIMS BAYOU SOUTH WWTP
IMPROVEMENTS PACKAGE 3

PROCESS FLOW DIAGRAM

PROCESS

VERIFY SCALE
0 1

e
BAR IS ONE INCH ON
ORIGINAL DRAWING.
IF NOT ONE INCH ON

THIS SHEET, ADJUST

WBS NUMBER

R—000265-0154—-4

DRAWING SCALE

THE SCALE. NTS
DWG NO CITY OF HOUSTON PM
G—P—1 TAHA LOTIA
SHEET NO. 18 OF 271

FOR CITY OF HOUSTON USE ONLY




2-48"J3 F.Ms. FROM

ON-SITE LIFT
STATIONS
- 37.51 - 37.44 - 37.43 - 36.90 - 33.99 - 33.81 - 31.91 ~31.80  30.02
1-24"% F.Ms. FROM
ON-SITE WET 38.21 37.83 3r.rt | 87.07 34.71 33.93 32.42 3207 | 3040
WEATHER
LIFT STATION 38.72 38.06 37.94 | 3717 35.43 34.00 32.80 3223 | 30.74
40.39 39.68 39.47 | 37.72 37.44 34.45 33.97 32.89 | 3152
45.00
\
45.00
T.O.C| EL. 43.10
T.O.C.EL. 42.23 - T.O.C.EL.42.10
4 ~ GRIT CHAMBER
R EFFLUENT WEIR
| = i EL 36.70 40.00
40.00 — = ] = E— T.O.C.EL. 38.85
* - - _ Z
A — **%:§ \ i g B
— = a 5 EL 3630 — — I T.0.C. EL. 36.93
< — — -
Z R 4
z z | ] I — iy T.O.C.EL. 38.85 s T0.C.EL 3555
- - Tl ] — z 4 35.00
o z ‘ — T —
pd [ 10 | — n——
35.00 i o = m——rl | - O — — T.0.C. EL. 34.77
EL. 33.10 . _ —
e s FJH m WEIR EL. 33.55 N m m — —
< s , oo / L Z % — —
: S Y o L | N £ = B - — WEIR EL. 31.20
[ A\ 2 x = 30.00
30.00 TN ] B o T o
i z
T ] T
1
T 1] : - o
BAR SCREENS i — = X ]
4 . J L a
LI ] / : 2 : 25.00
25.00 T . —— = R el ;
TN A\ St e \EL.24.60 A E ’ -]
[ [ A ’ 4v
T . ‘ 4'W X 5'H
; TUNNEL
] EL. 20.43 20.00
. 84"Q
20.00 ..
4 EL. 18.60
J o PRI - .
v a B
S " RAW CHANNEL o
B s 5 (OY\
- / . MIX CHANNEL i N\\a 15.00
15.00 ‘ .
:; 72'0
EL. 10.93 .
. \, 10.00
10.00 EL. 943
HEADCELL GRIT AERATION CLARIFIER FLOW
CHAMBERS BASINS SPLITTER BOX 5.00
5.00

HYDRAULIC PROFILE

HORIZONTAL: NONE
VERTICAL :1/4"=1"-0"

LEGEND

30.02

APP.

REVISION

NO.| DATE

CASE 1 - HGL AT AN AVERAGE DAILY FLOW
OF 36 MGD WITH ALL UNITS
IN OPERATION ( INTERM PHASE | & Il PERMIT)

30.40 CASE 2 - HGL AT A PEAK FLOW OF 90.0
I MGD WITH ALL UNITS IN OPERATION

30.74 CASE 3 - HGL AT A FLOW OF126.0 MGD
WITH ALL UNITS IN OPERATION

31.52 CASE 4 - HGL AT A PEAK FLOW OF 190.0
MGD WITH ALL UNITS IN OPERATION

APPROVED:

DATE:

DESIGNED BY: RK, SJ

DRAWN BY: DM

KGI «

TBPE Registration No. F—665

16300 Katy Freeway, Suite 172
Houston, Texas 77094
Phone: (713)-365-9288

PROJECT 4264

SURVEYED BY:
FB NO.

THIS DOCUMENT IS RELEASED
FOR THE PURPOSE OF
REVIEW UNDER THE
AUTHORITY OF
RAMESH KALLURI
LICENSE NO. 68078
NOVEMBER 2025
IT IS NOT TO BE USED FOR
CONSTRUCTION, BIDDING OR
PERMIT PURPOSES.

CITY OF

HOUSTON

HOUSTON PUBLIC WORKS

SIMS BAYOU SOUTH WWTP

IMPROVEMENTS PACKAGE 3

HYDRAULIC PROFILE

SHEET 1 OF 2
PROCESS
VERIFY SCALE WBS NUMBER FOR CITY OF HOUSTON USE ONLY

0 1
| |

— ——

BAR IS ONE INCH ON
ORIGINAL DRAWING.
IF NOT ONE INCH ON
THIS SHEET, ADJUST

R—000265-0154—-4

DRAWING SCALE

THE SCALE. NTS
DWG NO CITY OF HOUSTON PM
G—P—2 TAHA LOTIA
SHEET NO. 19 OF 271




29.85 27.64 24.99 20.99 20.99 20.99 20.99 19.22
29.90 28.19 25.07 21.98 21.97 21.88 21.85 19.97
29.92 28.49 26.25 22.61 22.60 22.39 22.31 20.38
40.00 29.95 29.64 26.43 23.83 23.81 23.24 23.02 21.03 40.00
35.00 35.00
T.0.C .EL.31.93 T.0.C EL.31.93
T.0.C .EL. 28.60 V-NOTCH
30.00 Y WEIR Y T.0.C .EL. 29.91 T.0.C .EL. 30.05 T.O.C EL.29.95 T.0.C .EL. 30.10 500 YR. FLOOD 30.00
—  EL 2975 — “©— ot — T.O.C EL. 28.95 EL.28.10
«@&ég@ WET WEATHER T.0.C .EL. 27.10
R . ) WEIR
‘ Lﬁ EL. 25.85 =
‘ — T.0.C .EL. 25.
25.00 : . ) 1 o.c 5.60 25.00
L1 <K\\ )} ‘ ; ) E L !
L (] [ Z 3 - j g
36" @ " 18" 0 o w |
48" @ . =z BN
20.00 = N g < EL. 19.87 — 20.00
FL.20.46 — « [ ] 25
‘1 N o — A ; W
FL.19.53 > / e o 108" @ Z9 EL. 18.05 %1
" —_ 2 « — EL 1743
A O 5 < z
FL.20.44 | FL. 19.64 FL. 19.37 FL.19.04 T —
O
FL. 19.34 48" DIA. N
FL. 20.44 R 100 YR. FLOOD 15.00
2 36" DIA. RELIEF M ’\ o PRRE EL. 14.30
FL. 17.50 FL. 19.05 L & 7 | | EL. ?3-43 . EL. 13.10 —
FL. 14.93 * = o :
FL.13.95 A EL 11.93
Z " 78" DIA 4 N ¢ 4 “ 4
48"DIA. FL.17.52 .
FL. 20.21 WET - WEATHER : 10.00
FL. 13.96 CHLORINE DISINFECTION .
: 19 CONTACT BASIN
36"-60" RELIEF CEF CONTACT BASIN
.| 108" DIA.
5.00 S EL_4.80 5.00
AVE. BAYOU
EL. 0.60
0.00 T———0.00
WET - WEATHER
CLARIFIERS CLARIFIER EFFLUENT PIPING PARSHALL EFFLUENT
CHLORINE FLUME CHANNEL OUTFALL
CONTACT
25.18 25.25 25.01 24.99
BASINS
25.29 25.26 25.08 25.07
25.42 25.39 25.28 25.23 CTTTTTTTT T 7
| |
| SEE DETAIL 1 | .
10' WIDE
| |
25.48 25.44 25.34 25.32 } THIS SHEET FOR } OPEN CHANNEL
30.00 T.0.C .EL. 30.10 } DRY WEATHER FLOW |
- ]
1 1 T.0.C .EL. 27.10
1 a8 0. EL 2. DRY-WEATHER
WEIR
2500 EL. 25.23 ! CONTACT
-y — BASINS
— EL. 23.10
JE— T~
DRY WEATHER WEIR —
EL.24.93 B —
20.00 ’
d 1
NC —
Z EL. 18.05 4
22 : : 2 EL. 17.43
'4 a O B a -
55
L
15.00 S | )
[T
Z
‘ . EL 1343 4 DRY WEATHER
BY-PASS CHANNEL
DRY WEATHER

CHLORINE CONTACT BASIN

DETAIL /T

N

HYDRAULIC PROFILE

HORIZONTAL: NONE
VERTICAL

S1/4"=1'- 0"

APP.

L EGEND: %
30.02 %
Y2 CASE 1 - HGL AT AVERAGE DAILY FLOW =
OF 36 MGD WITH ALL UNITS -
IN OPERATION (INTERIM PHASE | & Il PERMIT)
3040 CASE2-HGL AT A PEAK FLOW OF
90.0 MGD WITH ALL UNITS IN OPERATION
30.74 CASE 3-HGLATA FLOW OF L
126.0 MGD WITH ALL UNITS IN OPERATION =
()
31.52 CASE 4 - HGL AT A PEAK FLOW OF g
190.0 MGD WITH ALL UNITS IN OPERATION
i
APPROVED: DATE:
DESIGNED BY: RK, SJ DRAWN BY: DM

KGI «

TBPE Registration No. F—665

16300 Katy Freeway, Suite 172
Houston, Texas 77094
Phone: (713)-365-9288

PROJECT 4264

SURVEYED BY:
FB NO.

THIS DOCUMENT IS RELEASED
FOR THE PURPOSE OF
REVIEW UNDER THE
AUTHORITY OF
RAMESH KALLURI
LICENSE NO. 68078
NOVEMBER 2025
IT IS NOT TO BE USED FOR
CONSTRUCTION, BIDDING OR
PERMIT PURPOSES.

CITY OF

HOUSTON

HOUSTON PUBLIC WORKS

SIMS BAYOU SOUTH WWTP
IMPROVEMENTS PACKAGE 3

HYDRAULIC PROFILE SHEET
2 OF 2

PROCESS

VERIFY SCALE
0 1

— ——

BAR IS ONE INCH ON
ORIGINAL DRAWING.
IF NOT ONE INCH ON
THIS SHEET, ADJUST

WBS NUMBER

R—000265-0154—-4

DRAWING SCALE

THE SCALE. NTS
DWG NO CITY OF HOUSTON PM
G—P—3 TAHA LOTIA
SHEET NO. 20 OF 271

FOR CITY OF HOUSTON USE ONLY




CIVIL/SITE SYMBOLS

GENERAL LEGEND

BOUNDARY AND MARKER SYMBOLS